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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Reporting only -
3.2
§90.542 (a)(7) Effective Radiated Power Pass -
33 - Peak-to-Average Ratio Reporting only -
34 §2.1049 Occupied Bandwidth Reporting only -
35 §2.1053 Conducted Band Edge Measurement Pass -
§90.543 (e)(2)
3.6 §2.1051 Emission Mask Pass -
§90.210 (n)
3.7 §2.1053 Conducted Spurious Emission Pass -
§90.543 (e)(3)
38 §2.1055 Frequency Stability Pass )
§90.539 (e) Temperature & Voltage
§2.1053 Under limit
4.2 |890.543 (e)(3) Radiated Spurious Emission Pass 3.56 dB at
§90.543 (f) 1576.000 MHz

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

specification.

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product

Reviewed by: Wii Chang

Report Producer: Natasha Hsieh
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG922214D

1 General Description
1.1

Product Feature of Equipment Under Test

Product Feature

Equipment Tablet

Brand Name Zebra

Model Name RTL10B1

FCC ID UZ7RTL10B1

Sample 1 EUT with SKU 1 + Keyboard
Sample 2 EUT with SKU 1

Sample 3 EUT with SKU 2

Sample 4 EUT with SKU 3

Sample 5 EUT with SKU 4

EUT supports Radios application

WCDMA/HSPA/LTE/NFC/GNSS
WLAN 11a/b/g/n HT20/HT40
WLAN 11ac VHT20/VHT40/VHT80

Bluetooth BR/EDR/LE

HW Version

DVO

SW Version

Android version 8.1.0

FW Version - Xpad

01-17-09.00-0G-U00-PLT

FW Version - Xslate

01-17-05.00-OG-U00-PRD

FW Version - Xbook

01-17-05.00-OG-U00-PRD

MFD - Xpad 19MARO1
MFD - Xslate 19MARO01
MFD - Xbook 19MARO1
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer.

Specification of Accessories

AC Adapter Brand Name |Delta Model Name |ADP-65JH HB
Spare Standard Battery 36Whr |Brand Name [XPLORE Model Name |XLBM1
Keyboard dock Brand Name [XPLORE Model Name |LX-KB
Touch Pen Brand Name |WACOM Model Name |CP-903-05B-2
EPNB-8C1000-0000
Touch Pen Brand Name |EMPIA Model Name 40820A01
Touch Pen Brand Name |[HAO SHUAN |Model Name |440007
TEL : 886-3-327-3456 Page Number : 50f23
FAX : 886-3-328-4978 Issued Date : May 14, 2019
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<Sample Information>

Sample 1 Sample 2 Sample 3 Sample 4 Sample 5
DVO SKU 1+ L10A - SKU1 L10A - SKU2 L10A - SKU3 L10A - SKU4
Keyboard
ID XSLATE XPAD XPAD XPAD
0S Android O Android O Android O Android O
CPU Qualcomm Qualcomm Qualcomm Qualcomm
SDM660 SDM660 SDM660 SDM660
Panasonic Panasonic Panasonic Panasonic
EP101R1912N500 | EP101R1912N500 | EP101R1912N500 (EP101R1912N500
Display TG TG TG TG
with touch 10.1"LCD 10.1"LCD 10.1"LCD 10.1"LCD
(500nits) (500nits) (1000nits) (1000nits)
with digitizer
Samsung Samsung Samsung Samsung
Memory LPDDR4 4GB LF’DDR4 4GB L.PDDR4 4GB L.PDDR4 4GB
Hynix LPDD4 4 GB|Hynix LPDD4 4 GB| Micron LPDD4 4 | Micron LPDD4 4
Refer Xslate GB GB
eMMC TOSHIBA 64GB TOSHIBA 64GB TOSHIBA 64GB TOSHIBA 64GB
GPS Qualcomm Qualcomm Qualcomm Qualcomm
WWAN Qualcomm Qualcomm Qualcomm Qualcomm
WLAN Qualcomm Qualcomm Qualcomm Qualcomm
WCN3990 WCN3990 WCN3990 WCN3990
Antenna WLAN*2/NFC WLAN*2/NFC WLAN*2/NFC WLAN*2/NFC
/GPS/WWAN*2 /IGPS/WWAN*2 /GPS/WWAN*2 /IGPS/WWAN*2
EEIERL No Yes Yes Yes
Reader
HDMI No No Yes No
Serial Port No Yes No No
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1.2 Product Specification of Equipment Under Test

Product Feature

Tx Frequency

LTE Band 14 :790.5 MHz ~ 795.5 MHz

Rx Frequency

LTE Band 14 :760.5 MHz ~ 765.5 MHz

Bandwidth 5MHz / 10MHz
Maximum Output Power to Antenna (23.86dBm
Antenna Type PCB Antenna
Antenna Gain 2.58 dBi

Type of Modulation

QPSK / 16QAM / 64QAM

1.3 Modification of EUT

1.4 Emission Designator

No modifications are made to the EUT during all test items.

LTE Band 14 QPSK 16QAM 64QAM
Frequency Emission | Frequency . Emission | Frequency . Emission | Frequency .
BW Range Designator | Tolerance Maximum Designator | Tolerance Maximum Designator | Tolerance Maximum
(MH2) : : ERP(W) : ERP(W) : ERP(W)
(MHz) (99%0BW) (ppm) (99%0BW) (ppm) (999%0BW) (ppm)
5 790.5~7955 | 4M51G7D 0.2679 | 4M50W7D 0.2244 | 4M50W7D - 0.1762
10 793 9M01G7D 0.0084 0.2685 9MO5W7D 0.2296 8M99W7D - 0.1791
TEL : 886-3-327-3456 Page Number 1 70f23
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1.5 Testing Site

Test Site SPORTON INTERNATIONAL INC.
No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.

THO5-HY
Test Engineer Jack Wang
Temperature 22~24°C
Relative Humidity 54~58%

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC.

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.

Test Site No.
03CH15-HY
Test Engineer Watt Tseng, Karl Hou, and BigShow Wang
Temperature 23~24°C
Relative Humidity 55~56%

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW0007

1.6 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ ANSI C63.26-2015

+ 47 CFR Part 2, Part 90(R)

+ ANSI / TIA-603-E

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
¢+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:
1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane

for sample 5 and Y plane for sample 2) were recorded in this report.

Conducted Band Bandwidth (MHz) Modulation RB # Test Channel
Test Cases 14 3 5 10 15 20 | QPSK | 16QAM | 64QAM | 1 |Half|Full| L M| H
Max. Output
14 = = \' \' = = \' \' \' \'% \' \'% \' \' \'
Power
Peak-to-Average
. 14 o o \' o o \' \' \' \' \' \' \' \'
Ratio
26dB and 99%
. 14 - - \' \' - - \' \' \' \'% \' \' \'
Bandwidth
Conducted
14 o o \' \' o o \' \' \' \' \' \' \'
Band Edge
Emission Mask 14 = = \Y \Y = = \Y \Y \Y \Y Vv \" \" \"
Conducted
Spurious 14 = = Vv Vv = = \Y \" Vv \Y Vv Vv Vv
Emission
Frequency
» 14 = = \' = = \' \' \' \' \'
Stability
E.R.P 14 = = \' \' = = \' \' \' \' \' \' \'
Radiated
Spurious 14 Worst Case \Y Vv Vv
Emission
The mark “v “ means that this configuration is chosen for testing
The mark “-“ means that this bandwidth is not supported.

Remark The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission
test under different RB size/offset and modulations in exploratory test. Subsequently, only the worst case
emissions are reported.

4. All the radiated test cases were performed with Sample 2 and Sample 5.

TEL : 886-3-327-3456
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2.2 Connection Diagram of Test System

120Wac/kEiHz
EUT
(&dapter)

L]

EUT

5

Earphone System Simulator

2.3 Support Unit used in test configuration and system

Item [Equipment Trade Name |Model No. |FCC ID Data Cable Power Cord
1. |LTE Base Station [Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. |iPod Earphone Apple A1387 Verification Unshielded, 1.0 m |N/A

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.5 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.5+10=14.5 (dB)

TEL : 886-3-327-3456 Page Number : 10 of 23
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 14 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel - 23330 -
10
Frequency - 793 -
. Channel 23305 23330 23355
Frequency 790.5 793 795.5
TEL : 886-3-327-3456 Page Number 11 0of 23
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge, Emission
Mask, and Conducted Spurious Emission

I

Power Divider
System Simulator - o) \

EUT

i

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.

TEL : 886-3-327-3456 Page Number 112 of 23
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3.2 Conducted Output Power Measurement and ERP

3.2.1Description of the Conducted Output Power Measurement and ERP
Measurement

A base station simulator was used to establish communication with the EUT. Its parameters were set to
transmit the maximum power on the EUT. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 3 Watts for LTE Band 14.

According to KDB 412172 D01 Power Approach,

EIRP = Py + Gt — L, ERP = EIRP -2.15, where

P = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1.  The transmitter output port was connected to base station.

2.  Set EUT at maximum power through base station.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4.

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 113 0f 23
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3.3 Peak-to-Average Ratio
3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.

TEL : 886-3-327-3456 Page Number 1 14 of 23
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated OBW,
and the VBW shall be at least 3 times the RBW.

4. Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-~X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed as
close as possible to this value. The OBW is the positive frequency difference between the two
markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.

TEL : 886-3-327-3456 Page Number : 15 of 23
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

90.543(e)
(1) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 76 + 10 log

(P) dB in a 6.25 kHz band segment, for base and fixed stations.

(2) On all frequencies between 769-775 MHz and 799-805 MHz, by a factor not less than 65 + 10 log

(P) dB in a 6.25 kHz band segment, for mobile and portable stations.

(3) On any frequency between 775-788 MHz, above 805 MHz, and below 758 MHz, by at least 43 +

10 log (P) dB.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.7.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The band edges of low and high channels for the highest RF powers were measured.
3. Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
4. Beyond the 1 MHz band from the band edge, RBW=1MHz was used.
5. Set spectrum analyzer with RMS detector.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
TEL : 886-3-327-3456 Page Number : 16 of 23
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3.6 Emission Mask
3.6.1Description of Emissions Mask Measurement

Transmitters designed must meet the emission mask comply with the emission mask provisions of FCC

Part 90.210(n).

3.6.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.0.
1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The power of the modulated signal was measured on a spectrum analyzer using an RMS and 10
second sweep time in order to maximize the level.
3. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

TEL : 886-3-327-3456 Page Number 117 of 23
FAX . 886-3-328-4978 Issued Date . May 14, 2019

Report Template No.: BU5-FGLTE9OR Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG922214D

3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30MHz up to a frequency

including its 10™ harmonic.

3.7.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.7.

1. The EUT was connected to spectrum analyzer and base station via power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator. The
path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4. The conducted spurious emission for the whole frequency range was taken.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
TEL : 886-3-327-3456 Page Number : 18 of 23
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3.8 Frequency Stability
3.8.1Description of Frequency Stability Measurement

The frequency stability shall be sufficient to ensure that the fundamental emission stays within the

authorized frequency block.

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized at
each step for at least half an hour. Power was applied and the maximum frequency change was

recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 20+5° C and connected with the base station.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup
For radiated test from 30MHz to 1GHz
BX Antenna
Ant. feed L
point : I

1
|- im T

EUT

|

Metal Full Soldered Ground Plane

=0 oc

System Simulator

[

Spectrum Analyzer | Receiver

For radiated test above 1GHz

L]0

Spectrum Analyzer / Receiver

System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.
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4.2 Radiated Spurious Emission

4.2.1Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including harmonics in the
band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent isotropically radiated power (EIRP)

for wideband signals, and -80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth. For the

purpose of equipment authorization, a transmitter shall be tested with an antenna that is representative

of the type that will be used with the equipment in normal operation.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 5.8 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.
4. The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.
6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
8. Taking the record of output power at antenna port.
9. Repeat step 7 to step 8 for another polarization.
10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
11. The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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5 List of Measuring Equipment

Instrument |Manufacturer| Model No. Serial No. | Characteristics Cal:)b;fetion Test Date Due Date Remark
"TS'tEaﬁgje Anritsu MT8820C | 6201107509 ; Mar. 02, 2018 | May 03, 2019 |Mar. 01, 2020 (CTOSS;’_C}:?(‘;
i‘;\i‘f;/rzue”r‘ Ronde & FSP30 101329 | 9kHz~30GHz | Jun. 29,2018 | May 03, 2019 |Jun. 28, 2019 gogg;_ﬁi‘;
T%”;g‘;’;igrre ESPEC SU-641 92013721 | -30°C ~70°C | Dec. 06, 2017 | May 03, 2019 |Dec. 05, 2019 gogg;_ﬁfg
F;rgv%r;’gr:s;'; GW Instek | PSS-2005 | EL883644 Vogfr%ifgfgx;c Dec. 06, 2017 | May 03, 2019 |Dec. 05, 2019 (CTOSS?L”_C}:?(‘;
Bf;iasstj:g)’” gg;‘fvzr‘i‘ CMU200 117995 V\CIBCSI;VIM//-\G/FESDSM/ 4| Aug. 10,2018 | May 03, 2019 |Aug. 09, 2019 (CTOSS;_T;‘:(‘;
Preamplifier EMEC | EM18G40G | 060715 |18GHz ~ 40GHz | Dec. 06, 2018 ?;}.ofé,zzt)()lf; Dec. 05, 2019 (oggﬂfgf):y)
Loop Antenna 22:3;; HFH2-22 100488 | 9 kHz~30 MHz | Jan. 07, 2019 ?;;}_Ofé,zz()()lfs; Jan. 06, 2020 (o?ggiigﬂv)
SH':riz:ngom SCHV&RZBE BBHA 9170 |BBHA9170576 | 18GHz ~ 40GHz | May 08, 2018 A/lcjrz}_ofé,zz()()lfs; May 07, 2019 (o?gﬂigj:v)
Amplifier | SONOMA 310N 363440 9kHz~1GHz | Dec. 28, 2018 ?;}.ofé,zzt)()lf; Dec. 27, 2019 (oggﬂfgf):y)
Bilog Antenna | TESEQ (%%Bﬁliégﬁ\?- 41912805 | 30MHz to 1GHz | Feb. 12, 2019 AApg'r_szzzzoolf; Feb. 11, 2020 (o?ggiigj:v)
Hom Antenna | S“WAR?BE | BBHA9120D | 912001620 | 1G-18GHz | Oct 17, 2018 ?;}.ofé,zzt)()lf; Oct. 16, 2019 (oggﬂfgf):y)
Preamplifier | Keysight 83017A | MY53270195 | 1GHZ~26.5GHz | Aug. 23, 2018 AA'[’F:'F_052’72200119; Aug. 22, 2019 (ogggiig?:\()
i‘ﬁ;?e”: Agilent E4446A | MY50180136 | 3Hz~44GHz | Apr. 25, 2018 AApF:.r-0192,72200119; Apr. 24, 2019 (o?ggiigj:v)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A /X’F:'r .032’1220015; N/A (oggziigﬂv)
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A A,\Afgrofzzzoolfg N/A (Oggaiig?:Y)
SH';riz:ngom SCHV(V:'?(RZBE BBHA 9170 |BBHA9170251| 18GHz- 40GHz | Nov. 20, 2018 AApF:.r-0192,72200119; Nov. 19, 2019 (o?ggiigj:v)
Gesri]%"r‘:t'or 222\?\/‘;2 SMF100A 101107 | 100kHz~40GHz | May 22, 2018 A/frf},ofé,zféfg{ May 21, 2019 (ogggij‘gf’:w
Hom Antenna | S“WAR?BE | BBHA 0120 0| 912001522 |  1G-18GHz | Sep. 07, 2018 /X)p:}.ofé,zzf)f}f; Sep. 06, 2019 (ogggij‘gf’:w
Software Audix 6.20 OE;_ g.04 | RK-000451 N/A N/A AApF:'r _052’7220;5; N/A ( o?ggiigj—?v)
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6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 337
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.67
Confidence of 95% (U = 2Uc(y)) ]
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.03
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

LTE Band 14 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 23.86
10 1 25 23.80
10 1 49 23.70
10 25 0 QPSK 22.89
10 25 12 22.87
10 25 25 22.81
10 50 0 22.84
10 1 0 23.18
10 1 25 23.12
10 1 49 22.94
10 25 0 16-QAM 21.97
10 25 12 21.95
10 25 25 21.90
10 50 0 21.91
10 1 0 22.10
10 1 25 22.05
10 1 49 21.93
10 25 0 64-QAM 20.96
10 25 12 20.95
10 25 25 20.91
10 50 0 20.94
5 1 0 23.68 23.85 23.61
5 1 12 23.57 23.74 23.48
5 1 24 23.44 23.64 23.36
5 12 0 QPSK 22.67 22.85 22.58
5 12 7 22.68 22.80 22.60
5 12 13 22.63 22.80 22.62
5 25 0 22.62 22.76 22.56
5 1 0 22.92 23.08 22.84
5 1 12 22.89 23.02 22.85
5 1 24 22.71 22.84 22.70
5 12 0 16-QAM 21.84 21.95 21.84
5 12 7 21.80 21.94 21.75
5 12 13 21.70 21.85 21.60
5 25 0 21.68 21.83 21.64
5 1 0 21.88 22.02 21.79
5 1 12 21.93 22.03 21.91
5 1 24 21.75 21.93 21.75
5 12 0 64-QAM 20.80 20.91 20.70
5 12 7 20.69 20.86 20.60
5 12 13 20.72 20.91 20.70
5 25 0 20.67 20.87 20.58

Al-1of 1
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LTE Band 14

Peak-to-Average Ratio

Mode LTE Band 14 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.51 4.38 4.96 5.57 PASS
Highest CH - - - -
Mode LTE Band 14 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.91 6.29 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number 1 A2-1of 21
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=) =)
v v
Ref Level 30.00 gém _ Offset 10,60 d& Ref Level 30.00 dém _ Offset 10,60 di
Jo_att 3 AQT 2ms @ RBW 10 MHz o _att 20d8_AQT 2ms @ RBW 10 MHz
0152 view @152 view
0.0 i
| ‘ \ <
! A
1E- 1E
1
¥
1E. 1E: E <
\ 1
{
Er 793.0 MHz 3 Mean Py + 20.00 dB CF 793.0 MHz i Mean Pwr + 20.00 dB.
y ive Distribution Function Samples: 130000 C| y Ci ive Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.% | 0.010% | Mean | Peak | crest | 10% | 1% | _B.a9% | 0.01% |
Trace 1 20.65 dBm 24.17 dBm 3.52 d8 2.87 d8 3.45 dB 3.51 d8 3.57 dé Trace 1 21.40 dém 26.14 dBm 4.74 d8 2.38 d8 3.80 d8 4.38 d8 4.64 d8
_— —— _—
L N J W we L Did J G e
Date: 11. APR 2019 01:02.41 Date: 11.APR 2019 010252
Spectrum = St r%:]
Ref Level 30.00 dém _ Offset 10,60 d& Ref Level 30.00 dém _ Offset 10,60 d&
bo_att 30deAQT 2ms @ RBW 10 MHz o att 30de AQT 2ms @ RBW 10 MHz
0152 view @155 view
< \
0.0 T g 00 X
{ : \
N \ \
]! J \
1E- T 1E 3
I i
{ \
1E. 1E: iy
| \ \
i \ .t \
k,F 793.0 MHz Mean Pywr + 20.00 dB CF 793.0 MHz Mean Pwr + 20.00 dB.
y ive Distribution Function Samples: 130000 C| y Ci ive Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.1% | 0.01% | Mean | Peak | crest | 10% | 1% | _B.19% | 0.01% |
Trace 1 19.83 dém 24,85 dBm 5.03 d8 3.01 d8 4.81 d8 4.96 d8 5.01 d8 Trace 1 20.46 dBm 26.49 dBm 6.03 d8 3.04 d8 4.87 d8 5.57 d8 5.97 d8
_ —
L N J [ ERRR ) L )i J W e
Date: 11.APR2019 01:02.21 Date: 11.APR2019 01:02.31
Spectrum [+ rng]
Ref Level 30.00 gém _ Offset 10,60 d& Ref Level 30.00 dém _ Offset 10,60 d&
Jo_att 3 AQT 2ms @ RBW 10 MHz o att 20d8_AQT 2ms @ RBW 10 MHz
[015a view (@155 view
0.0 -
\ s L X
| R
1E- 1E 5
\
\
1E 1E: \l G
\ N
1€ 1€ ,\
k,r 793.0 MHz 3 Mean Pwr + 20.00 dB °F 793.0 MHz i Mean Pwr + 20.00 dB.
y ive Distribution Function Samples: 130000 C| y Ci ive Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 1% | _B8.1% | 0.019% | Mean | Peak | crest | 10% | 1% | _B8.19% | 0.01% |
Trace 1 [ 15.07 dem 25,04 dBm 5.97 d8 3.22 d8 5.22 08 5.91 d8 5.97 68 Trace 1 [ 10.45 dBm  26.65 dbm 7.20 d8 3.13 d8 5.19 d8 5.29 d8 6.87 08
~— — ————
L JL J [ CETTTTT L J1 J QRN we
Date: 11.APR2019 01:01:54 Date: 11.APR 2019 01:02.04

TEL : 886-3-327-3456

Page Number 1 A2-2 of 21
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

26dB Bandwidth

Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM
Lowest CH - - - - 4.93 491 - - - -
Middle CH - - - - 4.94 4.87 9.71 9.69 - -
Highest CH - - - - 4.89 4.87 - - - -
Mode LTE Band 14 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.96 - - - - -
Middle CH - - - - 492 - 9.77 - - -
Highest CH - - - - 4.88 - - - - -
TEL : 886-3-327-3456 Page Number 1 A2-3 0of 21
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LTE Band 14

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

2 pectrum
Ref Level 30.00 dBm  Offset 10,60 dB e RBW 100 kHz Ref Level 20.00 cBm  Offset 10,80 dE w RBW 100 kHz
o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 wax [@ 17k Max
mi[1] 16.10 dBm| Mi[1] 15.22 dBm)|
” 790.82000 MHz| 789.98100 MHZ|
& ndB 26.00 dBj & ndB 26.00 dB|
o T Zh et A 4.925000000 MHz| 104 P AN ey A B 4.905000000 MHz|
Q factor 160.6 | Q factor 161.1
od \ od
Y
-10 -10
-20 di A -20 di
BT ALY VALY | et ¥ VAN
-40 -40
-50 -50
60 -60
CF 790.5 MHz 1001 pts Span 10.0 MHz CF 790.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result Type | Ref | Tre | X-value Y-value |__Function | Function Result
ML 1 790.62 MHz 16.10 dBm nd8 _down 4.925 MHz ML i 789.981 MHz 15.22 dém nd8 down 4.905 MHz
TL 1 788.042 MHz -10.29 dBm nds 26.00 dB TL 1 788.032 MHz -10.48 dBm nd 26.00 d8
T2 1 792.968 MHz -10.05 dém Q factor 160.6 T2 1 792.938 MHz -10.74 dém Q factor 161.1

(o ( )0 J

Date: 11.APR 2019 001217

( )| )

Date: 11.APR 2019 001230

Middle Channel /

Middle Channel / 5MHz / QPSK 5MHz / 16QAM

L pectrum
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 abm _ Offset 10.60 dB w RBW 100 khz
o Att a0ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max [erPrmax
M1[1] 15.01 dBm| Mi[1] 15.42 dBm)|
791. 00 MHz| 795.13800 MHz|
& ¥ ndB 26.00 dBj & ndB 26.00 dB|
i YA A TNV B VA 4.935000000 MHz| ol e AL, B e N 4.865000000 MHZ|
] Qfactor \ 160.4) Q factor 163.4
G / \ i
i ]\.
-10 7 \ -10 \
20d 20d —
o A, s A
T e S0 AN
-40 -40
50 -50
60 d -60
GCF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre| X-value ] Y-value | _Function | Function Result Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
M. 1 791.731 MHz 15.01 d8ém nde down 4,935 MH2 M 1 795.138 MHz 15.42 dém ndé down 4.865 MH2
T1 1 790.522 MHz -10.76 dBm nds 26.00 d8 T1 1 790.572 MHz -10.37 dam nds 26.00 d8
T2 1 795.458 MHz -10.64 dBm Q factor 160.4 T2 1 795.438 MHz -10.93 dém Q factor 163.4
28

Date: 11.APR 2019 002220

( )| )

Date: 11.APR 2019 00:22.08

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

e— @ T =
Ref Level 30.00 GBm _ Offset 10,60 di w RBW 100 kHz Ref Level 20.00 dBm  Offset 10,80 di w RBW 100 kHz
o Att 30ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
mi[1] 15.53 dBm)| mi[1] 14.99 dBm|
i 795.83000 MHz| 795.15000 MHz|
& y  nds 26.00 dB)| & Y nd8 26.00 dB)|
10 d pr ot A/ Y A g ampr 4.885000000 MHz| i6 1 EOSTE O PAN afll A2 AA Wints - (A SUTNVRTY 4.865000000 MHz|
" Q factor 162.9| f Q factor \ 163.4
od ) o |
= {
25 T/ it
-10 di -10d
| \
-20d \
~ \ A= = Py T T
2 WaV Vil WAL N J W v
-40 di -40 di
-50 di 50 di
60 -60
CF 795.5 MHz 1001 pts Span 10.0 MHz CF 795.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 795.83 MHz 15.53 dBm ndB _down 4.885 MHz ML 1 795.15 MHz 14.99 dBm ndé down 4.865 MHz
T1 1 793.062 MHz -10.14 dBm nds 26.00 d8 T1 1 793.052 MHz -11.26 d8m nd8 26.00 d8
T2 1 797.948 MHz -10.75 dBm Q factor 162.9 T2 1 797.918 MHz -10.83 dém Q factor 163.4
) I )

Date: 11.APR 2019 00.23.32

Date: 11.APR 2019 00.23.20
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= &
Ref Level 20.00 GBm  Offset 10,60 d w RBW 300 kHz Ref Level 20.00 cBm  Offset 10,80 dE w RBW 300 kHz
o Att 30de SWT 126ps @ VBW 1MHz Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 15k Max (@ 17k Max
Mi[1] 16.78 dBm)| Mi[1] 17.12 dBm|
M 795.4380 MHz M1 796.7760 MHz|
& - J L S 26.00 dB)| & ndB 26.00 dB)|
i i el D T 9.710000000 MHZ| s ST AN AN Y \ 9.690000000 MHZ|
¥ Q factor 81.9) 7 Q factor | 82.2]
5 { i / |
0 0
{ i 1
g b i
10 -10 X
/ ] \
- / \ g / L
20 7 —( 20 7
Bl - 5y
40 -40
-50 df -50 di
60 -60
GCF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 795.438 MHz 16.78 dém ndB down 9.71 MHz M1 1 796.776 MHz 17.12 dém nde down 9.69 MH2
TL 1 788.125 MHz -9.57 dBm nds 26.00 d8 TL 1 788.145 MHz -9.00 d8m nds 26.00 d8
T2 1 797.835 MHz -9.07 dém Q factor 81.9 T2 1 797.835 MHz -8.81 dém Q factor 82.2
L ) J - L ) J -
Date: 11.APR 2019 00.42:45 Date: 11.APR 2019 00.42.34
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LTE Band 14

Lowest Channel / 5MHz / 64QAM

(=)

Date: 11.APR 2019 00.32.03

rum
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz
o At a0ds  SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mi[1] 14.23 dBm|
o 788.47200 MHz|
26.00 dB|
i A T T 4.965000000 MHz|
/' factor 158.8
od ‘
o
-10
20 di
AN Gy, & A
-40
50
60
GF 790.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
ML 1 788.472 MHZ 14.23 dem nde down 4.965 MHz
T1 1 787.993 MHz -11,30 dBm nds 26.00 d8
T2 1 792.958 MHz -12.09 dém Q factor 158.8
( )| J o

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 11.APR 2019 00.37.34

= (=
Ref Level 30.00 GBm  Offset 10,60 & w RBW 100 kHz Ref Level 20.00 dBm  Offset 10,80 dB e RBW 300 kHz
o Att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@1Pk Max
Mi1] 13.24 dBm)| miti] 14.80 dBm|
o 794.65800 MHz - 796.1970 MHz
nds 26.00 d8| nds 'Y 26.00 d8|
A o . 5 w A VY 9. W
o 5 = N . A 4.915000000 MHz i B 770000000 MHz
/ Q factor 161.7) y Q factor 81.5)
/
od od
/ \ ,,
-10 + e -10 7‘
[ 'é
20d
f B i —
. i aat V[ e und
-40 -40
-50 -50
60 -60
CF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result Type | Ref | Tre | X-value ] Y-value |__Function | Function Result
M1 1 794,658 MHz 13.24 dBm nd8 down 4,915 MHz ML 1 796.197 MHz 14,80 dBm nde _down 9.77 MHZ
TL 1 790.562 MHz -12.57 dBm nds 26.00 dB TL 1 788.065 MHz -10.78 dam nds 26.00 d8
T2 1 795.478 MHz -12.62 dBm Q factor 161.7 T2 1 797.835 MHz -10.52 d8m Q factor 81.5
L U J [ L J1 J [[]] ) e
Date: 11.APR 2019 00.36.58 Date: 11.APR2019 00.54.32
ectrum e
Ref Level 30.00 GBm _ Offset 10,60 d w RBW 100 k
o Att 30ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 1Pk Max
MiL1] 14.31 dBm|
796.62900 MHz|
& g 26.00 dB|
i N—— " n— 4.875000000 MHz
f W 7 q factor 163.4
0
/
{ \
-10 di ¥
{ \
20 d t
/ \
o " / Mafra e
-40 di
50 di
60
CF 795.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M 1 796.629 MHz 14.31 dBm ndB _down 4.875 MHz
TL 1 793.092 MHz -11.61 d8m nds 26.00 d8
T2 1 797.968 MHz -11.45 dBm Q factor 163.4
i
L ) J -
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Occupied Bandwidth

Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK [16QAM
Lowest CH - - - - 4.50 4.50 - - - -
Middle CH - - - - 451 4.49 9.01 9.05 - -
Highest CH - - - - 4.49 4.49 - - - -
Mode LTE Band 14 : 99%0BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - - - - -
Middle CH - - - - 4.49 - 8.99 - - -
Highest CH - - - - 4.50 - - - - -
TEL : 886-3-327-3456 Page Number 1 A2-7 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

LTE Band 14

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L JL J

Date: 11.APR 2019 00.11:63

2 pectrum
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz Ref Level 30.00 cbm _ Offset 10.60 dB w RBW 100 kHz
o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT fo At 30de  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 15k Max [@ 17k Max
mi[1] 15.01 dBm| Mi[1] 14.25 dBm|
21100 MHz| 791.67900 MHz|
2 w
) Y 14496 MHZ] Y o ,{a v 495504496 MHz|
AR T1 | A sl N\ T a1
10d - v oy 10 d el VL SA¥a) Aran T2
\
0d / | od
7
/ |
-10 y -10
\
20d f \ 20d
2l Lo et )
s L, N Y L T B T
-40 -40
50 -50
60 60
GF 790.5 MHz 1001 pts Span 10.0 MHz CF 790.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 789.211 MHz 15.01 dem ML i 791.679 MHz 14.25 dBm
T1 L 788.25225 MHz 9.04 dBm Oce Bw 4.495504496 MH2 T1 1 788.25225 MHz 9.08 dem Occ Bw 4.495504496 MH2
T2 1 792.74775 MHz 10.77 dém T2 1 792.74775 MHz 7.70 d8ém
)i TIIIID o8 T

Date: 11.APR 2019 00.12.05

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=)

Ref Level 30.00 dm  Offset 10,80 dB w RBW 100 kHz

rum

pe

Ref Level 30.00 dBm  Offset 10,80 dB w RBW 100 kHz

L JL J

Date: 11.APR 2019 00.22.43

)4 T

o At a0ds SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30ds  SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
o7 Max o375 viax
M1[1] 15.05 dBm| Mi[1] 14.36 dBm|
- < 791.79100 MHz| - 794.26900 MHz|
Occ Bw 4.505494505 MHz| 4.485514486 MHz|
T Ly N\ D AN v AN A
104 7 al - 10
od r od
{
\
-10 -10
f{
20d 20d 1
/
A oS Y s i A 2
20 geenr oo =0
-40 -40
50 -50
60 d -60
GCF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result |
M1 791.791 MHz 15.05 d8m M1 1 794.269 MHz 14.36 dém
T1 1 790.75225 MHz 9.67 dBm Oce Bw 4.505494505 MH2 T1 1 790.76224 MHz 8.98 dem Occ Bw 4.485514486 MH2
T2 1 795.25774 MHz 10.27 dém T2 1 795.24775 MHz 9,25 dém

X e

Date: 11.APR 2019 00.22.32

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

yectrum - pectrum >
Ref Level 30.00 GBm _ Offset 10,60 di w RBW 100 kHz Ref Level 20.00 dBm  Offset 10,80 di w RBW 100 kHz
jo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT fo Att 30d8  SWT 10 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 1Pk Max
MiL1] 16.01 dbm| [ZETEY] 14.80 dBm
o #n 795.82000 MHz| a5 795.98000 MHz|
occ Bw 4.485514486 MHZ] : X Oce Bw 4.485514486 MHZ]
10 d VA SO »\‘ i VALY Y BZ I SSVASYa TVVS
od ‘\ 0 |
[ \ /
-10 di -10d
] / \
/ \
-20d Y -20 di .
00 dEAAAL o~ il pe eV \ag LY. W Vv 4 2y
-40 di -40d
-50 di 50 di
60 -60
CF 795.5 MHz 1001 pts Span 10.0 MHz CF 795.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 795.82 MHz 16.01 dBm ML 1 795.98 MHz 14.88 dBm
TL 1 793.26224 MHz 9.88 dBm Occ Bw 4.485514486 MHz TL 1 793.25225 MHz 10.83 d8m Occ Bw 4.485514486 MHz
T2 1 797.74775 MHz 9.73 dem T2 1 797.73776 MHz 9.49 dem
( ¢ J T va { N J T

Date: 11.APR 2019 002255

Date: 11.APR 2019 00.23.08

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FG922214D

o )
¥ { v
Ref Level 30.00 dém  Offset 10,60 dB w RBW 300 kHz Ref Level 30.00 Gbm _ Offset 10.60 dB w RBW 300 kHz
o At 30dB SWT  126ps @ VBW 1 Mhz o Att 30de SWT  126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 15k Max (@ 17k Max
16.46 dBm)| Mi[1] 15.66 dBm|
20 794.5780 MHz| 20 « 791.0420 MHz|
9.010989011 MHz| Occ Bw ’ 9.050949051 MHz|
e Vg e & T1 AN A A N 2
10 7 10 5 i
od [ o0d / \
[ / \
/ / \
10 -10 f %
P ,‘ \
/ \
-20 d f <
/ / ;a6 v A -
g e S \/
-40 -40
50d -50d
60 -60
GCF 793.0 MHz 1001 pts Span 20.0 MHz CF 793.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 794.578 MHz 16,46 dBém M1 P ¥ 791.042 MH2z 15.66 deém
T1 1 788.5245 MHz 10.94 dBm 9.010989011 MHz T1 1 788.4545 MHz 9.71 dem Occ Bw 9.050949051 MHz
T2 1 797.5355 MHz 11,52 dém T2 1 797.5155 MHz 9.98 dém
L ) - L ) J -
Date: 11.APR2019 00.42:10 Date: 11.APR 2019 00.42.22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A2-9 of 21




somoncas. FCC RADIO TEST REPORT

Report No. : FG922214D

LTE Band 14

Lowest Channel / 5MHz / 64QAM

rum -
Ref Level 30.00 dém  Offset 10,80 db w RBW 100 khz
o At a0ds  SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mi[1] 13.67 dBm|
o < 792.59800 MHz|
Occ Bw L 4.495504496 MHz|
10 di LONAN e AN nd e\ P - ‘.\
od i
10 -
/
20d V! "
(PSRN PO ) MR L LM A B A
-40
50
60
GF 790.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
ML T 792.598 MHz 13.67 dem
T1 1 788.23227 MHz 8.26 dBm Oce Bw 4.495504496 MH2
T2 1 792.72777 MHz 8.44 dém

¢ U J 111 —

Date: 11.APR 2019 00.31:51

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 11.APR 2019 00.37.10

(Spectrum ) = (=
Ref Level 30.00 dém _ Offset 10.60 dB w RBW 100 kHz Ref Level 30.00 abm  Offset 10.60 dB w RBW 300 khz
o At a0ds SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max (@ 17k Max
M1[1] 14.57 dBm| Mi[1] 15.44 dBm|
793.01000 MHz, & 795.9770 MHz|
. Occ Bw 4.485514486 MHz & Occ Bry 8.991008991 MHz|
153 VASNT. o i\ PRRIAVAY . A AN NN N T2
104 A PRV \ VYL ¥ BEOYAVAW gt 104 g v e
1 / \
0d | od [ \
/ \ / \
-10 . v T
\ |
\ \
-20 d —
A AN AV =
Ad\ar Vian™
|30t 7
-40 -40
50 -50
60 -60
GCF 793.0 MHz 1001 pts Span 10.0 MHz CF 793.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value ] Y-value |__Function | Function Result |
M1 1 793.01 MHz 14,57 dém M1 1 795.977 MHz 15.44 dB8m
T1 1 790.76224 MHz 7.64 dBm Oce Bw 4.485514486 MH2 T1 1 788.5045 MHz .71 dem Occ Bw 8.991008991 MH2
T2 1 795.24775 MHz 9.24 dBm T2 1 797.4955 MHz 8.76 dBm
L JU J L A J G e

Date: 11.APR 2019 00.54:20

Highest Channel / 5MHz / 64QAM

ectrum e
Ref Level 30.00 GBm _ Offset 10,60 d w RBW 100 k
o Att 30ds  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 1Pk Max
MiL1] 14.07 dBm|
794.52100 MHz|
& T occ Bw 4.495504496 MHZ]
10 X oS ¥ SN
\
0 y
\
-10 di
{ \
/ \
20 d -
/
30 B e A S
-40 di
-50 di
60
CF 795.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 794.521 MHz 14.07 dBm
T1 1 793.26224 MHz 7.65 dBm Occ Bw 4.495504496 MHz
T2 1 797.75774 MHz 8.63 dem
i
L ) J -

Date: 11.APR 2019 00.37.22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

Conducted Band Edge

LTE Band 14 / 5MHz / QPSK

Lowest Band Edge /1RB

Highest Band Edge / 1 RB

Ref Level 30.00 dem
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 10.80 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit §heck 3 T Limit Gheck
20 dhifie_$PURIOUS LINE ABS A 20 dbine i-unmons INE_ABS F
10 de 10d
vk e f
-10 d8m \ 10 de fi 1
-20 d8m -20 dB
- & 1 /1
SPURIOUS_LINE_ABS_ l \ SPURIOUS_LINE_ABS_ / H
-40 dBm -40 dem .
i WAV VARNN| s T VAR
i o L.
50 dBm 5 -60d L | WA
Start 758.0 MHz 5005 pts Stop 805.0 MHz | ||('Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Low RangeUp | RBW | Frequency | __Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 KkHz 762.86264 MHz -50.25 dbm 152538 | || 758000 Mz 765,000 Miz 100,000 KI5z 560.55455 T 5028 B ST
769.000 Wiz | 775000 MHz 6.250 kHz 773.26272 MHz -61.16 dBm -48.16 d8 769.000 MHz | 775.000 MHz 6.250 kHz 77419980 MHz -61.05 dBm -48.05 dB
15,000 bitiz ZERB.00D Miiz A00.000 k2 787.99351 MHz -21.13 dBm -8.13 d8 775.000 MHz 788.000 MHz 100.000 kHz 786.87662 MHz -50.23 dém -37.23 d8
788.000 MHz 799.000 MHz 100.000 kHz 788.36813 MHz 20.60 dBm -5.40 dB 286 000 Mz TR R e oI R ST
TIV:000 12 S5 000 M g.250 ¥Hz 900.57343 MHz -61.32 dBm -26.32 dB 799.000 MHz 805,000 MHz 6.250 kHz 799.83616 MHz -57.92 dBm -22.92 dB

\ig

Date: 11.APR 2019 00:19:14

)|

Date: 11.APR.2019 00:30:16

J

L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Sp!

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

Ref Level 30.00 dem
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | Limit j‘lmck PABS
20 dhifie _$PURIOUS L INE_ABS PABS 20 dbife—$PURIOUS LINE ABS PASS
10 dB 10d
= e
0 dbi [ 0d
-10 d8m k -10d&
-20 dBm: \ 20ds {
2n Ho 20
SPURIOUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-40d -40 di /JJ
B // \\]
so.de L‘. sa.d b )
. " o S
et ot Pt e
Start 758.0 MHz 5005 pts Stop 805.0 MHz ] ||| Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency |__Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 768.82967 MHz -50.30 dBm -15.30 d& 758.000 MHz 769,000 MHz 100.000 kHz 767.12637 MHz -50.28 dBm -15.28 dB
769.000 MHz 775.000 MHz 6.250 kHz 770,00400 MHz -61.54 dém -48.54 dB 769,000 MHz 775.000 MHz 6.250 kHz 773.83417 MHz -61.54 dBm -48.54 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -26.69 dém -13.69 de 775.000 MHz 788.000 MHz 100.000 kHz 787.96753 MHz -41.80 dBm -28.80 dB
788.000 MHz 799.000 MHz 100.000 kHz 792,42308 MHz 6.19 dBm -23.81 dB 788.000 MHz 799.000 MHz | 100.000 kHz 796,37912 MHz .08 dém -23.92 dB
799.000 MHz 805,000 MHz 6.250 kHz 799,15884 MHz -53,92 dBm -18.92 dB 799.000 MHz 805.000 MHz 5.250 kHz 799.36264 MHz ~44.16 dBm -9.16 dB
g Y

Date: 11,APR 2019 00:14:11

Date: 11.APR 2019 00:25:13

TEL : 886-3-327-3456

FAX : 886-3

-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

LTE Band 14 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

p im

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 10.80 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck ‘ Limit ¢heck PABS
20 dhifie_$PURIOUS LINE ABS 20 dhife 1-pnm(ms INE_ABS PAES p
10 e ‘ 10d
v e f
-10 d8m l -10 d8 (i
-20 d8m ‘ 20 dB
o 1 | s [l
SPURIOUS_LINE_ABS_ ! \ [ SPURIOUS LINE ABS_ / \
-40 dm -40 dBm
i L4 [\_, . A \
T “ -60 dB = A
Start 758.0 MHz 5005 pts Stop 805.0 MHz | ||('Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 759.41209 MHz ~50.30 dBm ~15.30 08 | || 76.000 Mz 769.000 Mz 100,000 05 550.67365 T 5028 B e
769.000 Wiz | 775000 MHz 6.250 kHz 773.77423 MHz -61.39 dBm -48.39 d8 769.000 MHz | 775.000 MHz 6.250 kHz 773,48052 MHz -61.56 dBm -48.56 dB
15,000 bitiz ZERB.00D Miiz A00.000 k2 787.99351 MHz -21.12 dBm -8.12 d8 775.000 MHz 788.000 MHz 100.000 kHz 781.79870 MHz -50.18 dém -37.18 dB
98,000 foie Z30.000 Bz 200,01 ke 788,30220 MHz 19.77 dBm -10.23 d8 788.000 MHz 799.000 MHz | 100.000 kHz 797.63187 MHz 19.53 dem -10.47 dB
TIV:000 12 S5 000 M g.250 ¥Hz 900.24376 MHz -61.33 dBm -26.33 dB 799.000 MHz 805,000 MHz 6.250 kHz 799.83017 MHz | -58.62 dBm -23.62 dB
w Y

J

Date: 11,APR 2019 00:17:33

)| i

Date: 11.APR.2019 00.28:35

J

L

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

pectrum

Spectrum I

Ref Level 30.00 dem

Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ‘ Limit Tmck PABS
20 ‘b;llue BPURIOUS ) INE_ABS PABS 20 th'IF! SPURIOUS _LINE_ABS PABS
10 dB 10 der
ods - P
-10 dBm -10de
-20 dem f \ ‘ -20 dB ’
504 a0 o
SPURIOUS_LINE_ABS_ _.,/J l SPURIOUS_LINE_ABS_ _,,,-/" T
-40 B Bast 40d
50.de \1 so.d ‘Mh
-60 db 1 €0d ]
e s v s e
Start 758.0 MHz 5005 pts Stop 805.0 MHz | ([ 'start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
158,000 Wit 269000 bz 100000 k2 62,0934 Wik -50.33 dBm -15.33 d8 758.000 MHz 769,000 MHz 100.000 kHz 758.53297 MHz -50.29 dBm -15.29 d8
769,000 MHz 775,000 MHz 6.250 kHz 774,73926 MHz -61.44 dBm -48.44 dB 769.000 MHz 775.000 MHz 6.250 kHz 773.14486 MHz -61.04 dBm -48.04 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -29.13 dBm -16.13 d& 775.000 MHz 788,000 MHz | 100.000 kHz 767.94156 MHz ~42.38 b 2655 0b
788.000 MHz 799.000 MHz 100.000 kHz 792.56593 MHz 5.24 dBm -24.76 dB 786,000 MHz 700.000 MHz | 100.000 kHz 706 47602 MHz S 5% Ubin Si7e B
799.000 MHz 805.000 MHz 6.250 kHz 799,14086 MHz -54,58 dBm -19.58 dB 799.000 MHz £805.000 MHz 6.250 kHz 799.18282 MHz ~44.14 dBm -9.14 dB
( N ] T (] YT T S—

Date: 11,APR 2019 00:15:52

1

Date: 11.APR 2019 00:26:54

J
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FAX: 88
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

LTE Band 14 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

p im

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 10.80 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck ‘ Limit ¢heck PABS
20 dbife—_$PURIOUS LINE ABS 20 dbine i-pnmons INE_ABS PABS
10 de ‘ 10d
vk e J
-10 d8m ] 10 de I}
-20 dBm ‘ -20 de ’
e [l | i \
SPURIOUS_LINE_ABS_ J k | SPURIOUS_LINE_ABS_ J l
-40 dBm -40 dem
e JEN e ' VAN
-60 dBm & -60 de [ 1~
O ]  Se— ——.
Start 758.0 MHz 5005 pts Stop 805.0 MHz | ||['start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 KkHz 761.56593 MHz -50.28 dbm 152838 | ||~ 758000 Mz 765,000 Miz 100,000 KI5z 56484066 T 5027 B ST
769.000 MHz 775,000 MHz 6.250 kHz 773.36064 MHz -61.42 dBm -48.42 dB 769.000 MHz 775.000 MHz 6.250 kHz 772.29970 MHz -61.53 dBm -48.53 dB
15,000 bitiz ZERB.00D Miiz 100.000 kHz 787.99351 MHz ~24.02 dBm -11.02 d8 775.000 MHz 788.000 MHz 100.000 kHz 787.21420 MHz -50.24 dém -37.24 dB
£88-000 MH2 759,000 Mz 200,400 kb 280, 3Nt Mk 18.67 dBm -11.33d8 788.000 MHz 799.000 MHz | 100.000 kHz 797.63187 MHz 18.49 dBm -11.51 dB
TIV:000 12 S5 000 M g.250 ¥Hz 902.16184 MHz -61.31 dBm -26.31 dB 799.000 MHz 805,000 MHz 6.250 kHz 800.54945 MHz | -59.81 dBm -24.81 dB
w .

J

Date: 11,APR 2019 00:35:25

)|

L

Date: 11.APR.2019 00:40:56

J i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS ‘ Limit Tmck PABS
20 dhifie _$PURIOUS L INE_ABS PABS 20 dbife—$EURIOUS LINE ABS PASS
10 dey ‘ 10 der
0ds ] 0 di ey
-10 dBm l -10 de
-20 dém [ \ ‘ -20 d& ]
| i |
20 n
SPURIOUS_LINE_ABS_ .) L~.._\_ [ SPURIOUS_LINE_ABS_ | L‘
40 dey 40 d S
-60 dB 60 d
e e,
Start 758.0 MHz 5005 pts Stop 805.0 MHz | || 'Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 763.74176 MHz -50.27 dBm -15.27 d8 758.000 MHz 769.000 MHz 100.000 kHz 761.08242 MHz -50.32 dBm -15.32 dB
769.000 MHz 775.000 MHz 6.250 kHz 773.61239 MHz -61.61 dém -48.61 dB 769.000 MHz 775.000 MHz 6.250 kHz 77462537 MHz -61.38 dBm -48.38 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -30.21 dém -17.21de 775.000 MHz 788.000 MHz | 100.000 kHz 787.90260 MHz ~44.40 dBm -31.40 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.34615 MHz 4.26 dBm -25.74.d8 788.000 MHz 799.000 MHz | 100.000 kHz 796,99451 MHz 4.34 dBm -25.66 dB
799.000 MHz 805.000 MHz 6.250 kHz 799.11688 MHz -56.14 dBm -21.14 dB 799.000 MHz 805.000 MHz 6.250 kHz 799.01499 MHz -47.44 dBm -12.44 dB
-~ v
L J [l [} )i ] U e
Date: 11.APR 2019 00:33:44 Date: 11.APR.2019 00:39:15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

LTE Band 14 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 10.80 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dbife—$PURIOUS LINE ABS PABS 20 dbipe i-unmons INE_ABS PABS l
10 dBm 1 10d |
| |
-10 dBm ’1 -10 d& f \
-20 dém k 20ds
N [
SPURIOUS_LINE_ABS_ J K SPURIOUS_LINE_ABS_ ) \
N fl
-40 dBm 7 t -40 dBm
] J&UJ\J\] : A N /\|
-60 dBm o ot~ -60 db s
Start 758.0 MHz 5005 pts Stop 805.0 MHz ] || start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 766.73077 MHz -50.30 dBm -15.30 dB 758.000 MHZ 769,000 MHZ 100,000 KHz 762.55495 MHZ ~50.32 dbm 1532 dB
769.000 MHz 775.000 MHz 6.250 kHz 772.34765 MHz -61.37 dém -48.37 dB 769.000 MHz 775.000 MHz 6.250 kHz 774.03796 MHz -61.00 dBm -48.00 dB
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -35.17 dém -22.17 d8 775.000 MHz 788.000 MHz 100.000 kHz 779.75974 MHz -45.87 dBm -32.87 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.62088 MHz 20.71 dBm -9.29 dB 788.000 MHz 709.000 MHz | 100,000 kHz 797.43407 MHz 20.45 dBm Z9.55 dp
799.000 MHz 80S.000 MHz 6.250 kHz 801.80819 MHz -58.59 dém -23.59 dB 799.000 MHz 805.000 MHz 6.250 kHz 800.30370 MHz -58.48 dBm -23.48 dB
~
L JU ] G o8
Date: 11.APR 2019 00:49:27 Date: 11.APR.2019 00:51:08
Band Edge / Full RB
Spectrum | u:vn
Ref Level 30.00 dem Offset 10.80 dB Mode 4uto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dhme BPURIOUS JINE_ABS PABS
10 dBm
P S NN
0 dém [ \
-10 dBém J l
-20 dBm
o / \
| SPURIOUS_LINE_ABS_
-40 dBm
S0-d8 /-/'J’/ MM
-60 dBm
Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit |
758.000 MHz 769.000 MHz | 100.000 kHz 760.35714 MHz -50.29 dBm -15.29 dB |
769.000 MHz | 775.000 MHz 6.250 kHz 771.50849 MHz -61.42 dBm -48.42 dB |
775.000 MHz | 788,000 MHz | 100.000 kHz 787.99351 MHz -30.96 dBm -17.96 dB
788.000 MHz | 799.000 MHz 100.000 kHz | 796.25824 MHz 3.55 dBm -26.45 dB
799,000 MHz 805.000 MHz | 6.250 kHz 799.33866 MHz -45.21 dBm -10.21 dB
)il J TN o8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

LTE Band 14 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

St

ctrum

Spectrum I

Ref Level 30.00 dem
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 deém
SGL Count 100/100

Offset 10.80 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck w\t_.\ Limit ¢heck PABS
20 dblRe_$PURIOUS LINE ABS paks 20 abife i-unmons INE_ABS PABS
10 dBm 10d
-10 dBm { it _10 d& ’ \
-20 dém ‘ 20ds
[ i
SPURIOUS_LINE_ABS_ } |L SPURIOUS_LINE_ABS_ J K
-40 dBm + 1 -40 dBm
50.de \\J(L LA J\__] S0 A pﬂ \.|
60 dém 1 o -60 dB e it
Start 758.0 MHz 5005 pts Stop 805.0 MHz ] || start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 768.66484 MHz -50.30 dBm -15.30 dB 758.000 MHZ 769,000 MHZ 100,000 KHz 760.03846 MHZ ~50.26 dbm ~15.26 dB
769.000 MHz 775,000 MHz 6.250 kHz 76054246 MHz -61.47 dém -43.47 d8 769.000 MHz 775.000 MHz 6.250 kHz 760.36264 MHz 261.57 dbm Z43.57 db
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -35.81 dém -22.81 d8 775.000 MHz 788.000 MHz 100.000 kHz 779.81168 MHz -46.78 dBm -33.78 dB
768.000 MHz 799.000 MH2 100.000 kHz 788.57692 MHz 19.76 dBm -10.24 d8 788.000 MHz 799.000 MHz | 100.000 kHz 797.39011 MHz 19.55 dBm -10.45 dB
799.000 MHz 80S.000 MHz 6.250 kHz 801.80220 MHz -60.31 dém -25.31 d8 799.000 MHz 805.000 MHz 6.250 kHz 800.23776 MHz -59.12 dBm -24.12 dB
~
¢ - ( )jd J L1111 —
Date: 11.APR 2019 00:47:47 Date: 11.APR.2019 00:52:48
Band Edge / Full RB
Spectrum | u:vn
Ref Level 30.00 dem Offset 10.80 dB Mode 4uto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dhme BPURIOUS JINE_ABS PABS
10 dBm
 ————— A
0 dém
-10 dBém
-20 dBm
2n Ao
| SPURIQUS_LINE_ABS_ ! X
-40 dBm SEi—
. e e SO
-60 dBm
Start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit |
758.000 MHz 769.000 MHz | 100.000 kHz 766.34615 MHz -50.28 dBm -15.28 dB |
769.000 MHz | 775.000 MHz 6.250 kHz 769.20080 MHz -61.40 dBm -48.40 dB |
775.000 MHz | 788,000 MHz | 100.000 kHz 787.99351 MHz -35.03 dBm -22.03 dB
788.000 MHz | 799.000 MHz 100.000 kHz | 796.41209 MHz 2.62 dBm -27.38 dB
799,000 MHz 805.000 MHz | 6.250 kHz 799.20080 MHz -45.34 dBm -10,34 dB
)il J TN o8

Date 44 ADD ON4G 00 4808

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-15

of 21



somoncas. FCC RADIO TEST REPORT

Report No. : FG922214D

LTE Band 14 / 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum

3 Spectrum

Ref Level 30.00 dBm Offset 10.80 dB
SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dBm Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr @1 AvgPwr
Limit ¢heck w\t_.\ Limit ¢heck PABS
20 ghife_$PURIOUS LINE ABS PAES 20 dbife i‘PIIRI()HS INE_ABS PABS
10 dB 10d
%
-10 dBm [% -10 de: I 1
-20 d8m -20 dB
[ i
SPURIOUS_LINE_ABS_ ! t SPURIOUS_LINE_ABS_ ‘ l{
-40 dBm 7 -40 dBm
50.d8 S MY “ s ﬂ K
-60 dBm —1 v -60 db l._
ot e
Start 758.0 MHz 5005 pts Stop 805.0 MHz | || 'start 758.0 MHz 5005 pts Stop 805.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
758.000 MHz 769.000 MHz 100.000 kHz 768.84066 MHz -50.32 dBm ~15.32 dB 758.000 MHZ 769.000 MHz 100.000 kHz 761.12637 MHz -50.32 dBm -15.32 dB
769.000 MHz 775.000 MHz 6.250 kHz 77462537 MHz -61.22 dBm -48.22 dB 769.000 MHz 775.000 MHz 6.250 kHz 772.28771 MHz -61.50 dBm -48.50 db
775.000 MHz 788.000 MHz 100.000 kHz 787.99351 MHz -38.69 dém -25.69 d8 775.000 MHz 788.000 MHz 100.000 kHz 779.81168 MHz -47.94 dBm -34.94 dB
788.000 MHz 799.000 MHz 100.000 kHz 788.55495 MHz 18.58 dBm -11.42 dB 788.000 MHz 799,000 MHz | 100.000 kHz 797,40110 MHz 18.42 dém -11.58 dB
799.000 MHz 805.000 MHz 6.250 kHz 801.80819 MHz -60.66 dBm -25.66 d& 799.000 MHz 805.000 MHz 6.250 kHz 800.29770 MHz -59.71 dBm -24.71 dB
kg

Date: 11,APR 2019 00:57:53

- ( ] J

Date: 11.APR.2019 00.59:33

1L

Band Edge / Full RB

Spectrum |

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode 4uto Sweep

@1 AvgPwr

Limit ¢heck
20dkf”" SPURIOUS

PA
LINE_ABS PA

T T
0 0

10 dBm

0 dém

-10 dBém

-20 dBm

2n Ao

| SPURIOUS_LINE_ABS_

-40 dBm

/
SO.de /

-60 dBm

Start 758.0 MHz 5005 pts Stop 805.0 MHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit |
758.000 MHz 769.000 MHz | 100.000 kHz 767.11538 MHz -50.32 dBm -15.32 dB |
769.000 MHz | 775.000 MHz 6.250 kHz 769.03297 MHz -61.33 dBm -48.33 dB |
775.000 MHz | 788,000 MHz | 100.000 kHz 787.99351 MHz -36.13 dBm -23.13 dB
788.000 MHz | 799,000 MHz 100.000 kHz | 796.55495 MHz 1.62 dBm -28.38 dB
799,000 MHz 805,000 MHz | 6.250 kHz 799,38062 MHz -47.97 dBm -12,97 dB
)il ] GILINTI) e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

Conducted Spurious Emission

LTE

Band 14 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrum

pectrum

Ref Level 0.00 dBm Offset 10.80 dé

SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10,80 dB Mode Auto Sweep

@1 AvgPwr (@1 Avgrwr
Limit fr\nnk PARS Limit 1llpnk PARS
ne $PURIOUS LINE ABS PABS Line $PURIOUS |LINE ABS PABS
-10 ddfE—} -10 defly
U LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 der
-30de -30dp
-40 d -40d
i ~ M,mm P s i
-50 dem ] e Y -50 dBm 3 e LA e d
S ouiicandr |
70 dg 70 de
-80 dBf -80 dBi
-90 dg -0 de
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[| start 30.0 MHZz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 758.000 MHz | 100.000 kHz 708.70265 MHz -59.46 dém -46.46 dB 30.000 MHz | 758.000 MHz 100.000 kHz 732.35082 MHz -59.49 dBm -46.49 dB
805,000 MHz 1.000 GHz 100.000 kHz 961.84783 MHz -58.15 dBm -45.15 dB 805,000 MHz 1.000 GHz 100.000 kHz 999.07421 MHz -58.09 dBm -45.09 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.57711 GHz -47.10 dBm -34.10 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.57711 GHz -47.18 dBm -34.18 dB
3,000 GHz 8,000 GHz 1.000 MHz 7.55029 GHz -43.31 dBm -30.31 d& 3.000 GHz 8,000 GHz 1.000 MHz 7.54430 GHz -43.27 dem -30.27 dB
g
l )i ] (T ] ( J{ J (O]

Date: 11.APR.2019 00:19:55

Date: 11.APR 2019 00:20:36

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 AvgPwr (@1 Avgrwr
Limit rthm—k PABS Limit rI'hnrk PABS
ne SPURIOUS LINE_ABS PABS Line $PURIOUS LINE_ABS PABS
-10 8RR -10
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_
-20 d -20 dB
30dB 30 dB
-40 dB -40 dBr
P s s " R
-50 di i e i TN A S0d b N i 7 e it coninetiiy it
SRedl Il'.. oo
-70 dB -70 dB
-80 dBr -80 dBrr
-90 dB -90 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 758,000 MHz | 100,000 kHz 710.15792 MHz -59,57 dém -46.57 dB 30.000 MHz | 758.000 MHz 100.000 kHz 233.92004 MHz -59.47 dBm -46.47 dB
805,000 MHz 1.000 GHz 100.000 kHz 983.48201 MHz -58.05 dém -45.05 dB 805,000 MHz 1.000 GHz 100,000 kHz 995.37106 MHz -58.20 dém -45.20 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.58210 GHz -46.65 dBm ~33.65 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.58210 GHz -47.24 dBm -34.24 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54880 GHz -43,33 dBm -30.33 dé 3.000 GHz 8.000 GHz 1.000 MHz 7.55079 GHz -43.26 dBm -30.26 dB
~ w—
L )| J L ] J CHRNERERD wa
Date: 11.APR.2019 00:21:57 Date: 11.APR.2019 00:21:16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

LTE Band 14 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

pectrum

Ref Level 0.00 dém Offset 10,80 d& Mode Auto Sweep Ref Level 0.00 dém Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit fr\nnk PABS Limit 1llpnk PARS
ne SPURIOUS LINE_ABS PABS Line $PURIOUS_)LINE_ABS PABS
-10 ddfE—} -10 def
SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS
-20 dBr -20 dBr
30 dB 30 dB
-40 di -40 dl
-50 dem ] e bl Y -50 dBm a S ek A -
S 8uilE et '_-n e
-70 dB -70 d8
-80 dB -80 dBi
-90 de 90 dB
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 758,000 MHz | 100,000 kHz 731.98701 MHz -59.43 dBm -46.43 dB 30.000 MHz | 758.000 MHz 100,000 kHz 732.35082 MHz -59.42 dBm -46,42 dB
805.000 MHz 1.000 GHz 100,000 kHz 995.85832 MHz -58.10 dBm -45.10 dB 805.000 MHz 1.000 GHz 100,000 kHz 992.05772 MHz -57.85 dBm -44.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.58710 GHz -46.47 dBm -33.47 d8 1.000 GHz 3.000 GHz | 1.000 MHz 1.58710 GHz -47.53 dBm -34.53 d8
3.000 GHz 8.000 GHz 1.000 MHz 7.55179 GHz -43.28 dBm -30.28 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.54930 GHz -43.10 dBm -30.10 dB
ST
l )i ) T o8 ( )| J TN oa

Date: 11.APR.2019 00:30:58

Date: 11.APR 2019 00:31:39

LTE Band 14 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 0.00 dém
SGL Count 100/100

Offset 10.80 dg

Mode Auto Sweep

[@1 AvgPwr (@1 Avgpwr
Limit (thnrk PARS Limit zlhprk PARS
ne $PURIOUS LINE_ABS PABS tine $PURIOUS LINE_ABS PABS
-10 8RR -10 i
_LINE_ABS_ US_LINE_ABS_
-30 dB
-40d
— .
. ‘,.WM—-"-MW“W i » _Wmmw"’w
[lsacemes
70dB
-80 dBrr
-90 dBr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 758.000 MHz | 100.000 kHz 740.35482 MHz -59.26 dBm -46.26 dB 30.000 MHz 758,000 MHz 100.000 kHz 729.80410 MHz -59,30 dBm -46,30 dB
805.000 MHz 1.000 GHz 100.000 kHz 806.21814 MHz -43.81 dBm -30.81 dB 805.000 MHz 1.000 GHz 100.000 kHz 806.21814 MHz -45.41 dBm -32.41dB
1.000 GHz 3.000 GHz 1.000 MHz 1.57761 GHz -47.14 dBm -34.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.57761 GHz -47.91 dBm -34.91 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.57129 GHz -43,32 dBm -30.32 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.55429 GHz -43.39 dBm -30.39 d&
— -ﬁ-ir_
L J{ J Qi ( J J 4 L)
Date: 11. APR.2019 00:54:08 Date: 11.APR.2019 00:53:28
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Report No. : FG922214D

LTE Band

14 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

pectrum
Ref Level 0.00 dBm
SGL Count 100/100

oOffset 10.80 dB Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dg

Mode Auto Sweep

(@1 Avgrwr
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 758,000 MHz | 100.000 kHz 751.63318 MHz -59.34 dBm -46.34 dB 30.000 MHz 758,000 MHz 100.000 kHz 741.44628 MHz -59,39 dBm -46,39 dB
805.000 MHz 1.000 GHz 100.000 kHz 990.40105 MHz -58.07 dBm -45.07 dB 805.000 MHz 1.000 GHz 100.000 kHz 988.35457 MHz -58.19 dBm -45.19 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98975 GHz -48.28 dBm -35.28 d8 1.000 GHz 3.000 GHz | 1.000 MHz 1.58210 GHz -48.06 dBm -35.06 d&
3.000 GHz 8.000 GHz 1.000 MHz 7.54980 GHz -43.29 dBm -30.29 dé 3.000 GHz 8.000 GHz 1.000 MHz 7.55179 GHz -43.32 dBm -30.32 dB
Nig
[ )il ) (] [ T ) (O]
Date: 11.APR.2019 00:36:06 Date: 11.APR.2019 00:36:47
Highest Channel / 64QAM
ectrum ?
Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
PARS
INE_ABS PABS
SPURIOUS_LINE_ABS_
-20 dB
-30 dB
-40 dB
A o sl NN AA AN e
-50 dB
=70 dB
-80 dBr
-90 dB
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 758,000 MHz | 100.000 kHz 753.45227 MHz -59,51 dém -46.51 dB
805,000 MHz 1.000 GHz 100.000 kHz 995.95577 MHz -58.13 dBm -45.13 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96826 GHz -48.09 dBm -35.00 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54580 GHz -43.31 dBm -30.31 dB
{ ) J (T
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LTE Band 14 / 10MHz

Middle Channel / 64QAM

Spectrum >

Ref Level 0.00 dem Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
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S _LINE_/

-80 dB

-90 d
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 758.000 MHz 100.000 kHz 729.44028 MHz -46.48 dB
805.000 MHz 1.000 GHz 100.000 kHz 806.21814 MHz -33.25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.57761 GHz -34.92 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54130 GHz -30.22 dé
Nig
{ J J wa
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somoncas. FCC RADIO TEST REPORT

Report No. : FG922214D

Frequency Stability

Test Conditions LTE Band 14 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0054
40 Normal Voltage 0.0014
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0055
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0084 PASS
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0000
20 Battery End Point 0.0029

Note:

1. Normal Voltage =7.6 V. ; Battery End Point (BEP) =7.0 V. ; Maximum Voltage =8.7 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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gna FCC RADIO TEST REPORT

Report No. : FG922214D

Appendix B. Test Results of ERP and Radiated Test

LTE Band 14 / 5MHz (Average) (GT - LC = 2.58 dB)
Channel Mode : RB Conducted ERP
Size | Offset |power(dBm) power(W) | ERP(dBm) ERP(W)
Lowest 1 0 23.68 0.2333 24.11 0.2576
Middle QPSK 1 0 23.85 0.2427 24.28 0.2679
Highest 1 0 23.61 0.2296 24.04 0.2535
Lowest 1 0 22.92 0.1959 23.35 0.2163
Middle 16QAM 1 0 23.08 0.2032 23.51 0.2244
Highest 1 0 22.84 0.1923 23.27 0.2123
Lowest 1 12 21.93 0.1560 22.36 0.1722
Middle 64QAM 1 12 22.03 0.1596 22.46 0.1762
Highest 1 12 21.91 0.1552 22.34 0.1714
Limit ERP < 3W Result PASS
LTE Band 14 / 10MHz (Average) (GT - LC = 2.58 dB)
Channel Mode : RB Conducted ERP
Size | Offset |power(dBm) power(W) | ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 23.86 0.2432 24.29 0.2685
Highest - - - - - -
Lowest - - - - - -
Middle 16QAM 1 0 23.18 0.2080 23.61 0.2296
Highest - - - - - -
Lowest - - - - - -
Middle 64QAM 1 0 22.10 0.1622 22.53 0.1791
Highest - - - - - -
Limit ERP < 3W Result PASS

Bl-1of 1



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

Radiated Spurious Emission

<Sample 2>
LTE Band 14
LTE Band 14 / 5MHz / QPSK
Channel Frf&:i”; y ((I:IEBRnlj ) (:ién ni]t) S\r:”irt Resaz'?ng Pi.vfér Txlfszble TX gr;ti?]nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
1576 -46.03 -42.15 -3.88 -57.06 -51.63 0.65 8.40 H
2364 -59.06 -13 -46.06 -75.23 -66.59 0.93 10.61 H
3153 -56.94 -13 -43.94 -75.23 -65.16 1.17 11.54 H
H
H
H
H
Lowest
1576 -48.25 -42.15 -6.10 -59.05 -53.85 0.65 8.40 \Y,
2364 -58.60 -13 -45.60 -74.90 -66.13 0.93 10.61 \Y,
3153 -56.36 -13 -43.36 -74.66 -64.58 1.17 11.54 V
\Y
\Y,
\Y,
V
TEL : 886-3-327-3456 Page Number : B2-10of4

FAX : 886-3-328-4978




seamran s, FCC RADIO TEST REPORT Report No. : FG922214D
1584 -46.66 -42.15 -4.51 -57.63 -52.29 0.66 8.44 H
2372 -58.90 -13 -45.90 -75.05 -66.44 0.93 10.62 H
3163 -56.73 -13 -43.73 -75.06 -64.97 1.17 11.56 H
H

H

H

H

Middle

1584 -48.16 -42.15 -6.01 -58.92 -53.79 0.66 8.44 \%
2372 -58.75 -13 -45.75 -75.03 -66.29 0.93 10.62 \%
3163 -56.86 -13 -43.86 -75.22 -65.10 1.17 11.56 \%
\%

\%

\%

\%

1584 -47.10 -42.15 -4.95 -58.07 -52.73 0.66 8.44 H
2380 -58.88 -13 -45.88 -74.97 -66.43 0.94 10.63 H
3173 -56.55 -13 -43.55 -74.89 -64.81 1.17 11.58 H
H

H

H

H

Highest

1584 -48.49 -42.15 -6.34 -59.25 -54.12 0.66 8.44 \%
2380 -58.93 -13 -45.93 -75.16 -66.48 0.94 10.63 \%
3173 -56.64 -13 -43.64 -75.04 -64.90 1.17 11.58 \%
V

\%

\%

\Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

LTE Band 14 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1576 -45.71 -42.15 -3.56 -56.74 -51.31 0.65 8.40 H
3152 -56.31 -13 -43.31 -74.6 -64.53 1.17 11.53 H
3944 -52.73 -13 -39.73 -73.27 -61.59 1.64 12.66 H
4728 -50.00 -13 -37.00 -72.91 -58.63 1.86 12.65 H
5520 -50.80 -13 -37.80 -74.69 -59.94 2.01 13.30 H
H
H
Middle
1576 -45.80 -42.15 -3.65 -56.6 -51.40 0.65 8.40 \Y,
3152 -56.10 -13 -43.10 -74.39 -64.32 1.17 11.53 \Y,
3944 -54.69 -13 -41.69 -75.35 -63.55 1.64 12.66 Y,
4728 -52.00 -13 -39.00 -75.02 -60.63 1.86 12.65 \Y,
5520 -52.63 -13 -39.63 -76.65 -61.77 2.01 13.30 \Y,
\Y,
\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456

FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG922214D

<Sample 5>
LTE Band 14
LTE Band 14/ 10MHz / QPSK
Channel Frf&fzn; y (Egnlj) (:ig]ni:) S\r{:lrt R;Z?ng Pivfér Txltfsible TX g:i?nna POI?S/Z\?)“O”
(dB) (dBm) (dBm) (dB) (dBi)
1576 -48.60 -42.15 -6.45 -59.63 -54.20 0.65 8.40 H
2368 -59.54 -13 -46.54 -75.71 -67.07 0.93 10.62 H
4731 -53.33 -13 -40.33 -76.25 -61.96 1.86 12.65 H
H
H
H
H
Middle
1576 -51.41 -42.15 -9.26 -62.21 -57.01 0.65 8.40 \Y,
2368 -59.41 -13 -46.41 -75.72 -66.94 0.93 10.62 \Y,
4731 -52.12 -13 -39.12 -75.14 -60.75 1.86 12.65 \Y
\Y,
\Y,
\Y,
\Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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